



Surgicon (Pvt) Ltd.

P.O. Box No. 244, Khadim Ali Road Sialkot-51310, Pakistan

Phone: +92 52 4262730 , Fax: +92 52 426273

Email: info@surgicon.com.pk

HARDNESS TEST REPORT

Item Code: J-22-1230

Item Description: Wertheim Scissors 18cm

Material: AISI 420 J2

Hardness Value: 42 – 46

48 – 52

SR. #	ACTUAL HARDNESS	HARDNESS AFTER ANNEALING
1	50	
2		
3		
4		
5		

Range (Samples): **48-52 HRC** Mean Value: **HRC**

Approved By:

Name:

Muhammad Ijaz

Signature:



Date: 25-08-2022